
CD7/10
CAN & BEVERAGE 
MERCHANDISER

April 1998 P/N 4209290



ii

MODEL 3089A

PARTS
MANUAL



TABLE OF CONTENTS

GENERAL INFORMATION............................1
Payment......................................................1
To Order by Mail.........................................1
To Order by Fax..........................................1
To Order by Phone......................................1
Returns.......................................................1
Limitation of Liability...................................1

FINAL ASSEMBLY........................................2
FINAL ASSEMBLY........................................3
DOOR STYLING............................................4
DOOR STYLING............................................5
INNER DOOR ASSEMBLY............................6
INNER DOOR ASSEMBLY............................7
DOOR ASSEMBLY........................................8
DOOR ASSEMBLY........................................9

DOOR ASSEMBLY CONTINUED............10
Selector Panel Assembly..........................11
DOOR ASSEMBLY CONTINUED ...........12
Coin Mechanism Door Assembly..............12
Product Display Assembly........................13

CABINET FINAL ASSEMBLY ....................14
Cabinet Assembly.....................................15
Cabinet Assembly continued....................16

Transformer Plate Assembly...............................................................................................17
CABINET FINAL ASSEMBLY CONTINUED18

Can Rack Assembly..................................18
Can Rack Assembly..................................19

Ejector Mechanism Assembly.............................................................................................19
CABINET FINAL ASSEMBLY CONTINUED20

Complete Bottle Rack Assembly..............21
REFRIGERATION SYSTEM........................22
REFRIGERATION SYSTEM........................23
REFRIGERATION SYSTEM CONTINUED. 24
REFRIGERATION SYSTEM CONTINUED. 25

 

Key

24V 24 Volt
115V 115 Volt AC
230V 230 Volt AC
AP Attaching Part

HP Horsepower
Galv Galvanealed
CRS Cold Rolled Steel
CC Commodity Code

Commodity Code Listing

iii



AS Assembly
BU Bushing
CB Control Board
CL Clip
CO Compressor
CP Clamp
EL Electrical Component
FA Fan
FU Fuse, Breaker
GA Gasket
GR Grommet
HA Harness
HI Hinge
IN Insulation
LA Label, Tag
LE Leg, Leveler
LO Lock
LP Lamp
MA Manual
NU Nut
PI Pin

PL Plastics
RA Rails
RC Refrigeration Component
RE Relay
RI Rivet
RU Rubber
SC Fastener
SF Sign Face
SL Slide
SM Screw-Machine
SP Spring, Auger
ST Stamping, Bracket
SW Switch
TA Tape
TC Temperature Control, Thermostat
TU Tubing
WA Washer
WD Wood
WE Welded Assembly
WT Wire Tie
XF Transformer, Ballast

Record the Model Number and Serial Number of your machine below.

The Model and Serial numbers are needed for you to obtain quick service and parts information for your machine. 
The numbers are available on the identification plate located on the back of the machine cabinet.

MODEL NUMBER: __________________________________________________

SERIAL NUMBER: __________________________________________________

iv



GENERAL INFORMATION
You may order parts from your distributor or from 
VendNet. If you have any questions when placing 
your order, please call and we’ll be happy to assist 
you. Please provide the following information when 
placing your order:

• Quantity Required
• Part Number
• Description of part

NOTE
When “Right”  and “Left”  are used with a 
part  name,  it  is  taken  to  mean  that  the 
person is facing the machine with the door 
closed.

• Vendor Model Number
• Vendor Serial Number 
• Shipping and Billing Address
• Preferred Method of Shipment
• Customer Account Number

You  may  wish  to  inquire  on  prices  of  parts  and 
minimum order amount at the time of your order. If 
you order less than the minimum, please check our 
catalog for other parts you may require to bring your 
order up to the minimum amount.

VendNet™ reserves the right to change 
these requirements without notice.

Payment
OPEN ACCOUNT with approved credit.
MASTER CARD – VISA – DISCOVER – C.O.D.

To Order by Mail
You may place your order for parts by providing the 
necessary  information  as  requested  above,  and 
mailing your order to:

VendNet
165 North 10th Street
Waukee, Iowa 50263-0488

Order  forms  are  available  upon  request  from 
VendNet, or you may use your own purchase order 
form.

To Order by Fax
You may Fax your  order for  replacement parts  by 
providing the necessary information to VendNet. 

1-515-987-4447

To Order by Phone
USA  1-800-833-4411
Canada  1-800-858-4730
Other locations  1-515-274-3641

You may call  in your order for  replacement parts. 
Ask for VendNet Parts Department. Please provide 
the  necessary  information,  as  requested  above,  to 
allow  us  to  provide  you  with  prompt  courteous 
service.

Returns
RESTOCKING CHARGE 20%. A restocking charge 
of  20%  will  apply  to  merchandise  accepted  by 
VendNet for  return,  except  items  processed  as 
warranty.

Include  the  reason  for  return  on  the  Return  Form 
with all  items  returned.  Returns are to be  shipped 
freight prepaid to VendNet, 165 North 10th Street, 
Waukee,  Iowa  50263-0488.  (Return  Forms  are 
available upon request from VendNet.)

Limitation of Liability
VendNet shall not be liable for any injury, loss or 
damage, whether direct, incidental or consequential 
arising out of the use of or the inability to use any 
part,  parts  or  products  sold  by  VendNet.  The 
remedies of the buyer set forth herein are exclusive, 
and the liability of VendNet. With respect to any 
contract  or  sale  or  anything  done  in  connection 
herewith, whether in connection therewith, whether 
in contract, in tort, under any warranty, or otherwise, 
shall  not,  except  as  expressly  provided  herein, 
exceed the  price  of  the  part,  parts  or  products  on 
which  such  liability  is  based.  Any  statements  or 
representations about the parts or product, other than 
those contained herein, do not constitute warranties 
and  shall  not  be  relied on  by the  buyer  and  shall 
have no force of effect unless contained in a written 
agreement signed by officers of VendNet.

If you have any questions, check out our Website 
http:\\www.vendnetusa.com 

or please call VendNet.
Ask for the Parts Department. 
We will be happy to assist you. 

E-Mail: VendNet@Ecity.net



FINAL ASSEMBLY



FINAL ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION CC

1 1214439 1 Bottom Hinge Assembly AS
2 1214134-001 1 Bottom Hinge Weld WE
3 4050767 1 3/8 Flat Washer – Nylon WA
4 4060310 1 Leg Leveler LE
5 4207883 2 5/16-18x1-1/4 HWH SC
6 8801018 2 5/16 Flat Washer WA
7 1214440 1 Door Riser Assembly AS
8 1214135-001 1 Door Riser Weld WE
9 4050781 2 5/16-18x1-1/4 HH TapTite SC
10 4060310 1 Leg Leveler LE
11 8368656 1 Roller PL
12 8383009 1 Pin PI
13 8801077 1 Retaining E-Ring ¼" RR
14 1214441 1 Top Hinge Assembly AS
15 1214136-001 1 Top Hinge Weld WE
16 4050547 4 1/4-20 Twin Whiz Nut  NU
17 4207733 4 1/4-20 X 1 Carriage   Grade 5 SC
18 8801020 4 3/8 Flat Washer WA
19 4060330 1 Lock Cylinder W/2 Keys LO
20 1 Validator – Contact Distributor or Service for Options
21 1 Refrigeration Assembly – See Page 24 AS
22 4207175 1 Coinco Validator Harness -MDB HA
23 1212935 Inner Door Assembly – See Page 6 AS
- 1214340 1 Service Package AS
24 1214341 1 Accessory Package AS
25 4208223-001 4 Bottle Water Space RA
26 4208316-001 2 20 oz Spacer-Left RA
27 4208316-002 2 20 oz Spacer-Right ST
28 4208320 10 Wide 90 Degree Neck Bracket ST
29 4208382 2 Finger Lock Plate ST
30 4201907 1 Validator Plate-Black (Used with no Validator) ST
31 4207782 A/R Identification Labels LA
- 4208417 1 CD 7/10 A Service Manual (Not Shown) MA
32 1 Door Assembly – See Page 8 AS
33 1212932 1 Styling Set  - See Page 4 AS
34 4207906-xxx 1 Sign Face – Specify Design SF
35 4200419-GX 1 9302GX Coinco Coin Mechanism MDB CM
36 1 Cabinet Final Assembly – See Page 16 AS

Not 4206939 1 Do Not Tilt Label LA
Shown



DOOR STYLING



DOOR STYLING

ITEM PART NUMBER QTY DESCRIPTION CC

1212932 1 Styling Set – CD7/10 – Black Morocco

1 4202050-008 1 Header Trim AE
2 4201119-171 1 Trim Insert– Black Morocco ST
3 4207907 1 Display Glass GL
4 4207150-001 1 Window Trim-Right Side  AE
5 4207260 1 Decal-Selection Panel DE
6 4205979-006 1 Right-Snap on Trim AE
7 4202048-008 1 Bottom Window Trim AE
8 4207223 1 Styling Panel Bottom ST
9 4201117-053 1 Door Trim – Black Morocco AE
10 4207905-001 1 Tee Trim-Center AE
11 4207609 1 Trim-Left Side AE
12 4207519-001 1 Outer Styling Panel-Sterling ST
13 4205979-007 1 Left Snap on Trim AE

Not 4208400 1 Window Gasket GA
Shown



INNER DOOR ASSEMBLY



INNER DOOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION CC

1212935 1 Inner Door Assembly AS

1 1214698 1 Inner Door Foam Assembly AS
2 1214688 1 Optical Sensor Assembly - Right AS
3 1214688-001 1 Optical Sensor Assembly – Left AS
4 4207863 1 Sensor Cover PL
5 8800955 2 6-32 Hex Nut W/ETW NU
6 4206989 1 Sensor-Optic Board CB
7 4206767 2 Stand Off RO
8 4050149 2 6-32x1 Phillips RH MS - Plated SC
9 8800498 6 8-18x3/8 Phillips PH Type-B (AP for Items 3 & 4) SC
10 4208538 1 Vend Port Ramp ST
11 8800498 2 8-18x3/8 Phillips PH Type-B (AP for Item 10) SC
12 4207238-001 1 Sensor Bracket – Left ST
13 4207238 1 Sensor Bracket – Right ST
14 8800498 8 8-18x3/8 Phillips PH Type-B (AP for Item 12, 13) SC
15 8324099-6 1 Clamp - 3/8 X 1/2 CP
16 4202961 1 Inner Door Latch ST
17 8800636 2 8-18x1/2 Phillips PH Type-B SC
18 4030100 2 Bushing-Spacer BU
19 4205021 1 Inner Door Lock Bracket ST
20 8800498 2 8-18x3/8 Phillips PH Type-B (AP for Item 19) SC
21 8620140 2 Door Hinge-Inner Right  HI
22 8800638 6 10-16x3/8 Phillips PH Type-B SC
23 4207109 1 Door, Inner Delivery PL
24 4207144 1 Rod, Inner Delivery Door - Plated PI
25 8801013 2 #10 Flat Washer WA
26 7091078-000 2 Tubular Speed Nut NU
27 4207882 1 Loading Instructions LA
28 4208953 1 Operating Instructions Label LA

Not 4207888 1 Sensor Harness (Used with Items 6) HA
Shown 4207901 2 Universal Bushing 1” – 230V (In Door Bottom) BU



DOOR ASSEMBLY



DOOR ASSEMBLY



ITEM PART NO. QTY DESCRIPTION CC
ITEM PART NO. QTY DESCRIPTION CC



 1212940 1 Door Assembly – 230V Galv AS
 1212940-001 1 Door Assembly – 115V CRS AS

1 4207781 10.4 Ft 1/4w X 1/8 Th Foam Tape TA
2 1212941-001 1 Door Weld – 230V Galv AS
- 1212941-003 1 Door Weld – 115V CRS AS
3 1210256-000 1 Validator Plate Stake– 115V CRS RA
- 1210256-004 1 Validator Plate Stake– 230V Galv RA
4 4207015 1 Bezel, Outer Delivery PL
5 4207701 14.7 Ft 1/2 X 1" Foam Tape TA
6 4202927-001 1 T Handle Latch LO
7 8356103 2 10-24x1/2 Carriage Bolt-SS SC
8 8800957 2 10-24 Hex Nut W/ETW  NU
9 7334281-002 1 Change Bezel-Black CA
10 7334982-000 4 .156 Stud Self Thread Nut NU
11 4207245 1 Grommet 1.12 Id GR
12 1 Validator & Selector Panel Assembly 

– See Page 12
13 7334984-000 1 Change Label LA
14 4202068 1 Coin Cup Door ST
15 4202083-002 1 Coin Cup-Weld & Painted WE
16 8370959-3 3 Locking Clamp 3/4"  - 115V CP
17 4207114 1 Door Harness HA
18 4208248 1 Inner Door Lift-Zinc ST
19 4050202 10 8-18x1/2 Phillips HWH Tek SC
20 1 Coin Mechanism Door Assembly – 

See Page 14
21 4207154 1 Ballast – 115V EL
- 4207154-001 1 Ballast – 230V EL
22 4202994 2 Bumper RU
23 4050423 8 8-18x3/8 Phillips PH Type-AB (AP SC

for Item 4)
24 4207293 1 Plastic Light Diffuser PL
25 8620139 2 Door Hinge-Inner HI
26 8800406 6 10-32x1/2 Phillips TH W/ETW SC
27 8800899 6 10-32 Hex Nut, Style 1 NU
28 1214303 1 Display Rack-L - Specify Color  WE
- 1214303-002 1 Display Rack-L - Specify Color  WE
29 4202881-001 2 Lamp Holder – Top WE

30 4207155 2 Lamp-F42 T12 – 40” LP

31 4202881-002 2 Lamp Holder - Bottom EL
32 4207237 1 Wiring Duct ST
33 4207203-001 1 Coin Box Bracket -Top – 115V CRS ST
- 4207203-003 1 Coin Box Bracket -Top – 230V Galv ST
34 7091078-000 2 Tubular Speed Nut (AP for Item 35) NU
35 4207144 1 Rod, Inner Delivery Door - Plated PI
36 4207220-001 1 Delivery Bucket – 115V CRS ST
- 4207220-003 1 Delivery Bucket – 230V Galv ST
37 1212943 1 Coin Box Weld WE
38 1214239 1 Push Door Assembly AS
39 4207234 1 Vend Door Mounting Bracket ST
40 4060130 6 Press Clip-1/4" (AP for Item 45) CL
41 4207232 1 Vend Door PL
42 4207233 1 Vend Door Pivot Bracket ST
43 4050667 4 1/8x1/4 Alum Pop Rivet RI
44 4206738 1 Decal, Push LA
45 4207894 1 Lamp Harness HA

Not 4207510 6 Diffuser Clip (AP for Item 24) ST
Shown 8800630 4 6-20x1/4 Phillips PH Type-B (AP for 

Item 29 and 31)
SC

4050180 4 8-18x1/2 Phillips PH Tek  (AP for Item 
36)

SC

4205705-006 1 Delivery Pad (Used in Item 36) IN
4033505 5 Closed End Splice Cap (AP for Item 45) EL
8800638 28 10-16x3/8 Phillips PH Type-B (AP for 

Door Trim)
SC

4201116 19 10x5/16 Trim Head SMS (AP for Door 
Trim)

SM

4060134 1 Wire Clamp 1"  (AP for Item 17) CP
8800956 4 8-32 Hex Nut W/ETW NU
8370959 1 Locking Clamp 1/2" Self Adh. (AP for 

Harnessing)
CP

8360470 4 Spring .250 X ¾ SP
8800636 6 8-18x1/2 Phillips PH Type-B SC



DOOR ASSEMBLY CONTINUED



Selector Panel Assembly

ITEM PART NUMBER QTY DESCRIPTION CC

1 4025741 21 Push Button PL
2 4202841-001 1 Readout Window PL
3 4203186-004 1 Coin Insert Black – 115V PL
- 4203186-028 1 Coin Insert Black – 230V PL
4 4207278-001 1 Coin Insert Bracket –Charcoal – 115V ST
- 4207278-003 1 Coin Insert Bracket –Charcoal – 230V ST
5 4207170-001 1 Control Board Mount – 115V ST
- 4207170-003 1 Control Board  Mount – 230V ST
6 4203187 1 Coin Return Button PL
7 1212957 1 Coin Release Assembly AS
8 4021015 1 Spring .275 X 1 7/8  SP
9 1214271 1 Retainer Mount Weld WE
10 1214270 1 Coin Lever Weld WE
11 4030100 2 Bushing-Spacer BU
12 4050247 2 8-32x1/2 Phillips PH MS SC
13 4050513 2 8-32 Twin Whiz Lock Nut NU
14 4208503 1 Chute Retainer ST
15 4206988 1 Control Board CB
16 1214512 1 Board Cover Assembly – 115V ST
- 1214512-001 1 Board Cover Assembly – 230V ST
17 1214510 1 Board Cover Weld – 115V WF
- 1214510-002 1 Board Cover Weld – 230V WF
18 4021017 1 Spring WF
19 4203144 1 Mode Button PL
20 4203181 1 1/4 ID Snap Bushing  BU
21 4203477 1 ¼” Nut NU
22 4202970 1 Decal – Cold Control LA
23 1214433 1 Coin Insert Chute Weld WE
24 4207115 1 Keypad Harness HA
25 1214621 1 Keypad Assembly AS
26 4208019 4 Standoffs (AP for Item 15) PL
27 1 Validator – Contact Distributor or Service for Options

Not 8330164-001 1 8-32 Thumbnut (AP for Item 16) SC
Shown 4203696 1 Ribbon Cable Clamp (AP for Item 24) CP

8800498 3 8-18x3/8 Phillips Pan Head Type-B (AP for Item 25) SC
- 4050585 1 #8 External Lock Washer for Ground Wire WA



DOOR ASSEMBLY CONTINUED 

Coin Mechanism Door Assembly

ITEM PART NUMBER QTY DESCRIPTION CC

1 1 Coin Mechanism – See Final Assembly
1214238 1 Coin Mechanism Door Assembly – 115V CRS AS

- 1214238- 001 1 Coin Mechanism Door Assembly – 230V Galv AS
2 1214366 1 Coin Return Chute Weld WE
3 4050420 9 #8-18 X 1/4  Phil Hwh Screw SC
4 4202888 1 Coin Box Tube ST
5 4202901 1 Coin Kicker ST
6 4208371-001 1 Mech Door – 115V CRS ST
- 4208371-003 1 Mech Door – 230V Galv ST
7 4202994 2 Bumper RU
8 4202897 1 Mech Door Latch ST
9 8800636 1 #8-18 X 1/2 Phillips Pan Head Type B SC

10 8620828 1 4 Pin Cover RU
11 4202995 1 Service Mode Label LA
12 8620711 1 Power Switch Warning Label LA
13 4206648 1 Coin Mechanism Harness HA



Product Display Assembly

PART NUMBER
ITEM 115V CRS 230V GALV QTY DESCRIPTION CC

1214302 1214302-001 1 Display Assembly AS

1 1214342 1214342-001 1 Display Rivet Assembly RI
2 4050667 4050667 20 1/8 x ¼ Rivet RI
3 4208056-001 4208056-001 8 Product Clip ST
4 4208061-001 4208061-001 2 Product Clip ST
5 1214301 1214301-002 1 Display Back Weld WF
6 1214649 1214649-001 1 Bottom Shelf Weld Assembly AS

4203341 4203341 3 Price Scroll LA
1214304-001 1214304-003 1 Bottom Shelf Weld ST

7 4050420 4050420 14 8-18x1/4 Phil HWH SC
8 1214647 1214647-001 1 Display Front Assembly –2W ST

4203341 4203341 2 Price Scroll LA
4208059 4208059-002 1 2 Wide Display Front ST

9 1214648 1214648-001 3 Display Front Assembly –3W AS
4203341 4203341 3 Price Scroll LA
4208060 4208060-002 1 3 Wide Display Front ST

10 4208057 4208057-002 3 3 Wide Shelf-Black ST
11 4208058 4208058-002 1 2 Wide Shelf-Black ST
12 4207782 4207782 1 Identification Labels WF
13 1214651 1214651-001 1 Bottom Shelf Assembly ST

4203341 4203341 3 Price Scroll LA
4208088 4208088-002 1 Bottom Shelf ST



CABINET FINAL ASSEMBLY 

ITEM PART NUMBER QTY DESCRIPTION CC

1212936-002 Cabinet Final Assembly – 115V
- 1212936 Cabinet Final Assembly – 230V

1212937-001 1 Cabinet Assembly – 115V – See Next Page AS
 - 1212937 1 Cabinet Assembly – 230V – See Next Page AS

1212990 1 Complete Can Rack Assembly – See Page 20 AS
1214338 1 Complete Bottle Rack Assembly – See Page 22 AS



Cabinet Assembly

ITEM PART NUMBER QTY DESCRIPTION CC

1212937-001 Cabinet Assembly – 115V CRS AS
1212937 Cabinet Assembly – 230V Galv AS

1 1212879-003 1 Cabinet Weld – 115V CRS WE
- 1212879-001 1 Cabinet Weld – 230V Galv WE
2 4008881-003 1 Insulation Top IN
3 4207853 1 Insulation Back IN
4 4008878-003 2 Insulation Side IN
5 1212893 1 Liner Weld WE
6 4209293-002 1 Tapered Lock Bracket ST
7 4209337 1 Lock Bracket Back ST
8 7100042-000 1 Drain Tube TU
9 4202284 2 .500 Stud Dia Push Nut – 115V NU
- 4202284 1 .500 Stud Dia Push Nut – 230V NU

10 4050608 1 1/2 Flat Washer-Zinc WA
11 4008877-003 1 Insulation Bottom IN
12 4202189 31 Snap In Plastic Spring-1/4 PL
13 7200468-001 31 10-12x1 Phillips TH Type-A  Zinc SC
14 4025410-006 1 Mayon Tubing – 3-1/2’ TU
15 7200623-000 1 Drain Pan ST
16 4202034 1 Drain Pan Sponge RC
17 4207827 2 Can Rack Riser ST
18 4202921 1 Evaporator Support – Left ST
18 4202921-001 1 Evaporator Support – Right ST
19 4201980 2 Extension Bracket ST
20 4206402 1 Close-Out, 2nd Floor ST
21 4208539 1 Delivery Chute Support ST
22 4202895 2 Liner Support WD
23 4060310 4 Leg Leveler LE
24 4207865 1 Thermistor Sensor Support Bracket ST
25 1212975 1 Delivery Ramp Assembly RA
26 4202278-003 16 Ft Foam Tape 2 1/4 TA
27 1212979-xxx 1 Transformer Plate Assembly – See Page 18
28 4201920-001 1 Thermistor Assembly EL
29 4050760 1 1/2-13 Square Nut W/Retainer (Used with Item 6) NU
30 7200341-000 1 Tube Clip (AP for Item 8) CL

Not 4202939 1 Power Distribution Harness HA
Shown 4060134 2 Plastic Wire Clamp 1"  (AP for Harness) CP

4033712 6 Cable Tie 7 3/8" PL
4033505 6 Closed End Splice Cap EL
4207112 1 Cabinet Harness HA
8376074 1 Spring .375 X 2 5/16 (Used with Cabinet Harness) SP
4207116 1 Power Harness HA
4050180 3 8-18x1/2 Phillips Pan Head Tek  Plated (AP for Item 21) SC
4050585 2 #8 Ext Tooth Lock Washer  (For Ground Wire) WA
4203730-002 1 R.F.I. Filter (Used with Transformer Plate Assembly) EL
4202940 1 3 Amp Breaker Line Orange (Used with RFI Filter) HA
4202941 1 3 Amp Breaker Line Blue (Used with RFI Filter) HA
4050112 1 6-32x1/4 Phillips PH MS (AP for Item 27) SC
8800955 1 6-32 Hex Nut W/ETW (AP for Item 27) NU



Cabinet Assembly continued



Transformer Plate Assembly

ITEM PART NUMBER 115V 230V DESCRIPTION CC

1212979 1 Transformer Plate Assembly AS
1212979-001 1 Transformer Plate Assembly AS

1 4207259 1 1 Plate, Transformer ST
2 4050240 2 2 8-32x3/8 Phillips Pan Head Machine Screw SC
3 4206570-000 1 Transformer – 115V Input XF
- 4206570-001 1 Transformer – 230V Input XF
4 4207891 1 1 Transformer Harness  HA
5 4050513 2 2 8-32 Twin Whiz Lock Nut NU
6 4020487 1 1 Push To Reset Decal  LA
7 4206531 1 1 Compressor Relay RE
8 8800027 2 2 4-40x5/8 Phillips PH MS  (AP for Item 7) SC
9 8800954 2 2 4-40 Hex Nut W/ETW (AP for Item 7) NU
10 4203467-003 1 1 3 Amp Circuit Breaker FU
11 4202088 1 1 Switch-Rocker SW
12 4203747 1 1 Power Switch Label LA



CABINET FINAL ASSEMBLY CONTINUED

Can Rack Assembly

ITEM PART NUMBER QTY DESCRIPTION CC

1212990 Complete Can Rack Assembly AS

1 8620763-000 7 End Panel - Right ST
2 8620777 1 Back Can Rack ST
3 7332476-000 30 .156 Dia Push Nut NU
4 7332474-001 30 .156 Dia Tie Rod WF
5 8620763-001 1 End Panel - Left ST
6 4207890 1 Front Tie Strap ST
7 7201418-004 48 Pop Rivets RI
8 4033652-001 7 Extruded Grommet GR
9 4050667 10 Pop Rivet - 1/8 X 1/4 RI
10 4050202 16 #8-18 X 1/2 Phillips HWH Tek SC
11 4207183 1 Stiffener - Back ST
12 4206236 2 Rack Support Tube TU
13 4207022 7 Bottom Shelf ST
14 7331976-000 7 Bottom Loop WF
15 7331974-000 49 Center Loop WF
16 7331999-000 49 Retainer Strip AT
17 7331975-000 7 Top Loop WF
18 7331977-000 7 Upper Shelf WF
19 4207184 1 Stiffener - Back ST

Not 1212891 7 Lower Ejector Mechanism Assembly – See Next Page AS
Shown



Can Rack Assembly

Ejector Mechanism Assembly

ITEM PART NUMBER QTY DESCRIPTION CC

1212891 Lower Ejector Mechanism Assembly AS

1 4202826 1 24 VDC Motor-360 Degree D-Shaft/3 Wire ST
2 4050202 3 8-18x1/2 Phillips HWH Tek SC
3 4201328 1 Motor Mount Plate ST
4 8800636 2 8-18x1/2 Phillips Pan Head Type-B SC
5 4201162 1 Cam-Large Ejector Mechanism PL
6 4201160 1 Spacer PL
7 4201161 1 Cam-Small Ejector Mechanism PL
8 8620714 1 Bushing-Snap-In HA
9 4201327 1 Mechanism Plate ST
10 4201326 1 Retaining Bracket ST
11 4207076 1 Ejector Motor Harness MO



CABINET FINAL ASSEMBLY CONTINUED



Complete Bottle Rack Assembly

ITEM PART NUMBER QTY DESCRIPTION CC

1214338 1 Bottle Rack Assembly AS

1 8800829 5 10-24x3/8 Phillips Truss Head with ETW (AP for Item 7) SC
2 4207178-001 10 Bottle Side Retainer ST
3 1214235 1 Motor Cover Assembly AS
4 4207724 1 Front Tie Strap ST
5 4207437 1 Front Bottom Mount ST
6 4208310 10 Wide 60 Degree Neck Bracket ST
7 4208332-001 10 Bottle Side Retainer RA
8 1214339 5 Bottle Rack Section AS
9 8800852 1 8-32x3/8 Phillips Pan Head Type T SC
10 8800636 2 8-18x31/2 Phillips Pan Head Type B SC
11 4050420 3 8-18x1/4 Phillips HWH Type B SC
12 4208224 1 Bottle Rack Mounting Pan-In ST
13 8800829 2 10-24x3/8 Phillips Truss Head with ETW SC
14 4208225 1 Bottle Rack Mounting Pan - Out ST
15 4207195-001 1 Lower Shaft Support-Powder ST
16 4207051 1 Bushing BU
17 8324353 1 5/16 Flat Washer WA
18 4207871 1 Ejector Cam PL
19 8043995 2 1/2 Flat Washer WA
20 4207889 1 Compression Spring SP
21 4207870 1 Ejector Finger PL
22 4208875 1 Pivot Rod Spring SP
23 1212956 1 Bottle Rack Weld WE
24 1214258 1 Bi-Directional Motor Assembly – 24 VDC AS
25 8801011 2 #8 Flat Washer WA
26 4050423 1 8-18x3/8 Phillips PH Type AB SC
27 4208287 1 Pivot Rod PI
28 8800498 2 8-18x3/8 Phillips PH Type B SC
29 4207253 7 Top Shelf Extension  ST
30 4207199 1 Top Tie Bracket ST

Not 4050202 16 8-18x1/2 Phillips HWH Tek (AP for Items 4 and 6) SC
Shown 4050423 20 8-18x3/8 Phillips PH Type-AB (AP for Item 14) SC



REFRIGERATION SYSTEM



REFRIGERATION SYSTEM
ITEM PART NUMBER 115V 230V DESCRIPTION CC

1212959 1 Compressor Assembly  - 115V – 1/3 HP RC
- 1214191 1 Compressor Assembly  - 230V – ½ HP RC
1 4207299 1 Compressor-Super 1/3 – 115V CO
- 4207615 1 Compressor-1/2 HP – 230V CO

4207301 1 1 Relay-Compressor-Starting CO
4207302 1 1 Capacitor-Starting CO
4207303 1 1 Cover-Capacitor CO
4207304 1 1 Spring-Capacitor CO
8045052-34 1 Overload Mrt-16-Afk-34a – 115V RC

- 4207300 1 Overload – Compressor – 230V CO
8344305 1 1 Spring-Overload CO
8344306 1 1 Bale Strap CO
8344308 1 1 Cover-Terminal CO

2 8343874 4 1 Spring Clip (AP for Item 1) CL
3 8323090-1 4 4 Grommet-Compressor GR
4 4033712 8 10 Cable Tie 7 3/8" PL

1212961 1 Fan Assembly -Condensor-115V-9w RC
- 1214192 1 Fan Assembly -Condensor-230V-9w RC
5 7332417-000 1 Motor-9 Watt Condenser Fan RC
- 7250308-000 1 Motor-230V 9 Watt Condenser Fan RC

7186097-000 1 1/4-20 Rd Spring Nut NU
8800959 1 1/4x20 Hex Nut W/ETW
7186154-000 4 8-36x3/8 Phillips PH B SC
7187394-000 1 Silencer-Condenser  RC

6 7187393-000 1 1 Fan Blade-10 Inch FA
7 8358154-000 1 1 Fan Support W/O Holes ST
8 8800267 2 2 1/4-20x3/8 Phillips HH MS(AP for Item 5) SC

1212960 1 Condenser Assembly – 115V RC
- 1214194 1 Condenser Assembly – 230V RC
9 7332337-000 1 1 Condenser Coil-1/2 HP RC
10 7332406-000 1 1 Shroud-Condenser IN
11 7332393-000 4 4 1/4-20x3/8 Slotted HH Ms Pltd (AP for Items 9 & 10) SC
12 8800959 4 4 1/4-20 Hex Nut W/ETW  (AP for Items 9 & 10) NU
13 7332501-001 1 Refer Harness Super 1/3HP HA
- 7332501-000 1 Refer Harness 1/2HP HA
14 4050202 4 4 8-18x1/2 Phillips HWH Tek (AP for Item 10) SC
15 8801011 4 4 #8 Flat Washer  (AP for Item 10) WA

7332392-000 1 8x1-1/2 Phillips PH SMS (Not Shown) WA
17 4050585 1 1 #8 Ext Tooth Lockwasher .172 X .375 X .020 WA
18 8801180-003 2 2 1/4 Copper Tubing X 6" TU
19 8801180-009 1 1 1/4 Copper Tubing TU
20 4205468-001 1 Drier-Bonded Core - 115V RC
- 4205468 1 Drier-Bonded Core - 230V RC
21 8343839 1 1 Base Plate Refrigeration ST
22 8343872 4 4 Mounting Stud SM
23 4207256 1 1 Discharge Line-Super 1/3 TU
24 4206108 1 1 Strain Relief-Bracket ST
25 8800502 2 10-16x1/4 Phillips PH Type-B (AP for Item 24) SC
26 7332401-000 1 1 Accumulator RC
27 7332492-000 1 1 Decal Warning Warranty LA
28 8620146 1 1 Tube-Accumulator Connector TU
29 8620147 1 1 Tube-Capillary Connector TU



REFRIGERATION SYSTEM CONTINUED



REFRIGERATION SYSTEM CONTINUED

ITEM PART NUMBER 115V DESCRIPTION CC

- 1212948 3 Evaporator Fan Assembly –  115V AS
- 1214188 3 Evaporator Fan Assembly –  230V AS
1 4206461 1 Evaporator Motor 115V RC

4206461-001 1 Evaporator Motor 230V RC
2 4207186 1 Evaporator Fan Blade FA
3 7330391-000 1 Motor Mount ST
4 8800679 2 10-32x5/16 Phillips PH W/ETW Type-D SC
5 8810030 4 8-18x1/2 Tek Screw Serrated Head SC
- 1214233 1 Evaporator Fan/Shroud Assembly AS
6 4050663 9 Rivet RI
7 4207192 1 Evaporator Baffle ST
8 7332352-000 1 Fan Shroud-Evaporator ST
9 7332358-000 1 Top Baffle-Evaporator GR
10 8810030 8 8-18x1/2 Tek Serrated Head SC
11 4033683 1 Cord Strain Relief Bushing Black GR
12 4207188 1 Top Air Baffle ST
13 7332384-000 1 Bracket-Accumulator Tube Support ST
14 8620331-001 1 Coil-Evaporator RC
15 8620729 2 Evaporator Tie-In Bracket ST
16 8801204 6 10-16x3/8 Phillips TH W/ETW Type-B SC
17 8810030 4 8-18x1/2 Tek Screw Serrated Head SC

Not 1212952 1 Suction Line Assembly - 1/3 HP – 115V TU
Shown 1214189 1 Suction Line Assembly - 1/2 HP – 230V TU

8800638 1 10-16x3/8 Phillips PH Type-B – 115V SC
4034157 1 Grommet – Split ½ - 230V GR
8800949 4 3/8-16 Hex Nut W/ETW  NU


	General Information
	Payment
	To Order by Mail
	To Order by Fax
	To Order by Phone
	Returns
	Limitation of Liability

	FINAL ASSEMBLY
	FINAL ASSEMBLY
	Door Styling
	Door Styling
	Inner Door Assembly
	Inner Door Assembly
	Door Assembly
	Door Assembly
	DOOR ASSEMBLY CONTINUED
	Selector Panel Assembly
	DOOR ASSEMBLY CONTINUED 
	Coin Mechanism Door Assembly
	Product Display Assembly

	Cabinet Final Assembly 
	Cabinet Assembly
	Cabinet Assembly continued
	Transformer Plate Assembly


	Cabinet FINAL Assembly Continued
	Can Rack Assembly
	Can Rack Assembly
	Ejector Mechanism Assembly


	Cabinet FINAL Assembly Continued
	Complete Bottle Rack Assembly

	Refrigeration System
	Refrigeration System
	Refrigeration System Continued
	Refrigeration System Continued

